

CERTIFICATE OF ANALYSIS



1819 Clarkson Rd.
 Chesterfield, MO 63017
 Phone: (636) 537-2600

8415 Clinton Dr.
 Houston, TX 77029
 UNITED STATES

8415 Clinton Dr.
 Houston, TX 77029
 UNITED STATES

Release Number: 597116

Ship Date: 8/23/2023

Page: 4 of 5

Chemistry Heat Number A2323610

MELTED AND MANUFACTURED IN THE USA

C: .0600 Mn: .8600 P: .0060 S: .0020 Si: .0200 Cu: .1300 Al: .0330 V: .0050 Ni: .0400 Nb/CB: .0160

Cr: .0400 Ti: .0010 Mo: .0100 B: 0 CE: 0.228 N: .0120 CA: .0050 Sn: .0060

Tag No	Product	Gage	Width	Length	Weight Coating Tag As	Prod Plant	Part Number	Grade	Tensile	Yield	Elong
200961172	Hot Rolled	0.3750	6.0000	360.0000	7,419	SINTON	23840N375HR00AB30ST	A500 21 B & C MELTED & MFG USA	75055	61734	32
				6" SQ X 0.375 HR X 30'			Cust PO: SSW137811				
200951732	Hot Rolled	0.3750	8.0000	432.0000	4,946	SINTON	35121N375HR00DD36ST	A500 21 B & C MELTED & MFG USA	78103	64080	32
				8" X 4" X 0.375 HR X 36'			Cust PO: SSW137536				